
TREATING THE SOURCE OF PERCHLORATE-CONTAINING 
GROUNDWATER IMPACTING LAKE MEAD USING A HIGH 

PERFORMANCE BIOREACTOR SYSTEM 
 

M. Del Vecchio*, P. Togna, T. Webster 
Shaw Environmental, Inc. 

17 Princess Road 
Lawrenceville, New Jersey 08648 

 
ABSTRACT 

 
 

Perchlorate manufacturing in Henderson, Nevada has resulted in releases of 
perchlorate into groundwater and Lake Mead via the Las Vegas Wash.  The plant was 
built in the late 1940s and produced ammonium and sodium perchlorate for ultimate 
use by the U. S. Department of Defense and the National Aeronautics and Space 
Administration (NASA) until 1998. 

 
Kerr-McGee began removing perchlorate from the groundwater in 1999 near 

the Las Vegas Wash using a pumping system coupled to ion exchange technology.  In 
2002, they installed additional wells, pumping systems and additional ion exchange 
capacity to capture and treat additional water near the perchlorate manufacturing 
sources.  In December 2002, due to the high operating cost of using disposable ion 
exchange resin, Kerr-McGee initiated the design of a biological treatment process to 
replace the ion exchange system.  A laboratory pilot program was initiated in early 
January 2003 to confirm the process design, and installation of the full-scale 
treatment system was completed in December 2003. 

 
The biological treatment process for the Kerr-McGee Henderson site involves 

the use of two trains of fluidized bed reactors (FBRs) in series.  The FBR is a highly 
efficient fixed-film reactor that utilizes stationary microbes on a hydraulically 
fluidized bed of media particles.  Sand is used as the fluidized bed media in the front 
train of four FBRs (each 14 ft. in diameter and 30 ft. in height), while carbon is used 
in the back train of four FBRs (14 ft. in diameter and 26 ft. in height).  Perchlorate 
laden feed water is introduced to the front train of four FBRs, operated in parallel, at a 
total flow rate of 1,000 gpm, with an upper inlet perchlorate concentration of 400 
mg/l.  Chlorate and nitrate contaminants also are present in the feed water.  The 
system design influent conditions are shown in Table 1.  An electron donor (ethanol) 
is pumped into each of the front-train FBRs where it is utilized in anoxic, biological 
reduction processes.  The byproducts of the processes are chloride ions, heat 
generation and additional biomass growth.  All water from the front train of FBRs, 
along with any biomass that is separated from the media, combines together and 
enters the back train of four FBRs operated in parallel.  In these reactors, any 
remaining concentration of perchlorate is further biologically treated to meet 
regulatory discharge limits.  Contaminant free water from the back train of FBRs 
proceeds through an aeration system, two dissolved air flotation units and an 
ultraviolet ray disinfection system, before being released to the Las Vegas Wash.  



Solids recovery and filter press systems also are employed at the plant.  Figure 6 
shows the FBR plant layout and Figure 1 is a photograph of the first stage sand FBRs 
and electron donor storage tank. 

 
Operation of all of the components of the plant, as well as performance results, 

will be presented in detail.  The FBR plant successfully completed a 35-day 
composite sampling performance test on November 6, 2004 at approximately 93 
percent of the system’s maximum design load.  During the test all design water 
quality effluent conditions were met (Table 2).  
 
Figure 1.  First stage sand FBRs and electron donor storage. 

 

 
 

 
BACKGROUND 
 
Plant History 

 
Perchlorate manufacturing in Henderson, Nevada has resulted in releases of 
perchlorate into groundwater and Lake Mead via the Las Vegas Wash. Perchlorate 
production was initiated at the site in 1945. Full commercial production of 
ammonium perchlorate was begun in 1951. Kerr-McGee acquired the facility in 1967 
where they continued to manufacture ammonium perchlorate until production was 
shut down permanently in 1998.  
 
In mid-1997, the Southern California Water District discovered perchlorate in the 
lower Colorado River using improved test methods. Ultimately, the source of the 



perchlorate was traced back to the Kerr-McGee Chemical Plant in Henderson, 
Nevada. Since that time, both the Nevada Department of Environmental Protection 
(DEP) and U.S. Environmental Protection Agency have worked closely with Kerr-
McGee to control and reduce the release of perchlorate as quickly as possible.   
 
Figure 2. Perchlorate Path down the Colorado River (Courtesy of Chemical & 
Engineering News) 
 
 

 
 
 
Control Strategy 
 
Kerr-McGee began work under a consent order with from the Nevada DEP to install a 
capture and treatment control strategy in 1999. The groundwater enters the Colorado 
River through the Las Vegas Wash which feeds into Lake Mead (and subsequently 
supplies the Colorado River; see Figure 2). The Kerr-McGee plant is approximately 3 
miles south of the Las Vegas Wash.  
 
A series of wells were installed to capture the plume in 3 different locations: 
 

• Las Vegas Wash (“Seep wells”); 
• Athens Road; 
• On-site Wells (high concentration “source” containing chromium). 

 



An on-site slurry wall was installed to cut off the high concentration plume from 
further migration. In order to move and ultimately treat the water, 42,000 feet of 
buried pipe was installed to convey all the well water back to the Kerr-McGee Plant 
for treatment and to convey treated water back to the Las Vegas Wash. This piping 
system included three pump stations in order to maintain flow to the plant. At the 
Kerr-McGee Plant, an 11-acre, 60 million gallon pond was constructed to act as 
temporary storage and evaporation of the post chrome-treated on-site wells. Lastly, an 
equalization area was installed to combine all the well sources into a single flow for 
treatment.  
 
Figure 3.  Overall System Map 
 

 
 
 
Initial Treatment 
 
Along with all the collection, conveying and equalization equipment, a temporary ion 
exchange system was installed to treat the collected water until a permanent treatment 
technology could be chosen and a plant built. This temporary system treated the lower 
concentration water from the Seep and Athens Road wells. Water from the on-site 
wells were treated for chromium removal and then stored/evaporated in the on-site 
11-acre pond. 
 
 
 
 

FBR Plant Site 

Storage Pond 

Feed & Discharge 
Pipelines  

Pump Stations 

LV Wash Pump 
Station, Wells, 
Temp IX and 

EQ Area/ 
Temp IX 

On-Site Wells 



 
PROBLEM DEFINITION & TECHNOLOGY EMPLOYED 
 
Influent 
 
After combining the three well sources, the following table represents the influent 
design parameters for the permanent biological treatment system: 
 
Table 1.  System Design Influent Conditions 
 

Constituent Units Concentrations 

Perchlorate, as ion mg/L as ion ≤ 400 

Chlorate, as ion mg/L as ion ≤ 500 

Nitrate, as N ion mg/L as ion ≤ 50 

Chloride mg/L as ion ≤ 2500 

TDS mg/L as ion ≤ 10,500 

Flow Rate gallons per minute 950 (design average) 
1,000 (30-day average 

  
Effluent 
 
After treatment, the following were the required effluent parameters: 
 
Table 2.  System Design Effluent Conditions and 35-day 
Performance Test Results 
 

Constituent Units Concentrations 

Perchlorate, as ion ug/L as ion < 4 a 

Ammonia-N lb/day < 20 

Total P lb/day < 20 

TSS mg/L < 135 

BOD mg/L < 25 

pH s.u. 6.5 - 9 

 
Note: a or less than the minimum reporting level “MRL” , as measured by the current 
EPA Method 314.0,   Revision 1, November 1999, whichever is greater.  For non-
detect samples, daily composite values will be assigned a value of zero for calculating 



30 day average.  Maximum perchlorate concentration is based on maximum flow of 
1,000 gpm. 
 
FBR Treatment Technology 
 
The FBR is a fixed-film bioreactor that fosters the growth of microorganisms on a 
hydraulically fluidized media. The fluidized media provides an extremely large 
surface area upon which microorganisms can grow, producing a large biomass 
inventory. This large biomass inventory provides the system’s high volumetric 
efficiency.   
 
 
Figure 4. Biological Perchlorate Path 

 
 
The influent is fed into the lower portion of the FBR where it is mixed with nutrients, 
a growth substrate (i.e., ethanol), and pH control chemicals. The contaminated water 
stream flows upward through the reactor at a velocity sufficient to fluidize (expand) 
the bed, allowing the biomass to come into intimate contact with the contaminants. 
The long solids retention time characteristic of the system allows for the removal of 
perchlorate while minimizing process upsets. This process literally breaks the 
perchlorate down into its innocuous elements.   

 
The anoxic process for destroying perchlorate is essentially the same process used to 
remove nitrate. In  fact, nitrate is commonly present in perchlorate-contaminated 
streams and must be removed before perchlorate reduction can proceed. This can all 
be done in a single FBR. 
 
In the case of Kerr-McGee, the high loading dictated use of multiple fluidized bed 
reactors. Also as a safety measure, a two-step process was adopted with more highly 
loaded sand media FBRs as a first (or primary) stage followed by carbon based media 
FBRs in a second (or polishing) stage. 
 
 
 

Cl- +  H2O 

Biomass + CO2 Substrate (Ethanol, Acetate) 

ClO4
- 

 
ClO3

-ClO2
- 



 
Figure 5. Fluidized Bed Reactor Schematic 
 

 
 
TREATMENT PLANT DESIGN OVERVIEW 

Introduction 

The treatment plant takes its feed from the equalization facility discussed earlier. The 
major unit operations/treatment vessels are as follows: 
1. Four (4) first stage fluidized bed reactors – 14 ft. diameter X 30 ft. straight side 

with sand media (FBRs 1, 2, 3, and 4); 
2. Two (2) first stage separation tanks – 14 ft. diameter X 30 ft. overall height (T-

2011 and T-2012); 
3. Four (4) second stage fluidized bed reactors – 14 ft. diameter X 26 ft. straight side 

with granular activated carbon media (FBRs 5, 6, 7, and 8); 
4. Two (2) second stage separation tanks – 14 ft. diameter X 26 ft. overall height (T-

3011 and T-3012); 
5. One (1) aeration tank – 14 ft. diameter X 24.5 ft. straight side (T-401); 
6. Two (2) dissolved air flotation (DAF) vessel assemblies – 10.5 ft. W X 10.5 

ft. H X 40 ft. overall length (D-501 and D-551); 
7. One (1) ultraviolet (UV) disinfection system (X-621); 
8. One (1) gravity thickener – 20 ft. diameter X 18 ft. straight (T-602); 
9. Two (2) filter press assemblies, 80 cu. ft. each (X-901 and X-902). 

 

FLUIDIZED BED 
REACTOR 

EFFLUENT 

FEED 
CONTAMINATED 
GROUNDWATER 

NUTRIENT(S) 

ETHANOL 

INFLUENT 

RECYCLE 

Distribution Headers 

Biomass Control 



Main Feed Stream Treatment 

The system is designed to accept feed water at up to 1,000 gpm maximum hydraulic 
loading. Equalized feed enters the system at the two first stage fluidization pump 
skids. Individual flow control valves control feed flow splitting to each of the 
operating first stage FBR vessels. Under normal steady state operating conditions, the 
total feed flow is equally split between the operating first stage FBR vessels. It is, 
however, possible to operate with unequal flow splitting or with one of the first stage 
FBRs off-line.  
 
The system controls provide the ability to set the system feed flow at a constant rate 
or to control feed flow based on maintaining level in the equalization tanks.  A trace 
element solution is metered into the system feed. The mixture is fed into the feed 
stream from a separate tank using a metering pump.  

First Stage FBR Treatment 
 
Feeds to each operating first stage FBR vessel are combined with recycle flow, 
ethanol, nutrients solution and pH control solution (i.e., 25% caustic). The caustic and 
ethanol solutions are, respectively, controlled by pH and optional ORP control 
systems. The ethanol flow may also be automatically controlled individually to each 
FBR in proportion to the feed flow to each FBR, which is the typical mode of ethanol 
flow control. Nutrient solution flow is controlled to each FBR in proportion to the 
feed flow to each reactor. The FBR vessels contain integral fluidization distribution 
and effluent collection systems. These internal components are designed to enhance 
uniform flow distribution. Microorganisms metabolize the ethanol solution and utilize 
the perchlorate, chlorate, nitrate and oxygen contained in the feed water. These 
contaminants are converted to harmless minerals in the process. The microbes form a 
film on the fluidized sand media. 
 
As with virtually all biological processes, an excess biomass byproduct is produced. 
As biomass accumulates on the FBR media, the fluidized bed height expands. Some 
excess biomass is removed by the shear that is caused by the normal flow through the 
bed. Additional excess biomass is removed from the fluidized beds by operation of 
the Bed Height Control Pumps. These pumps are intended to operate continuously, 
taking suction from the top of the FBR media bed at the control bed height. The 
pumping action and flow through a throttling pinch valve at the pump discharge 
provide sheer to remove excess biomass from the pumped media. The separated 
biomass exits the FBR vessels with the effluent and recycle streams. 
 
The biomass control system also includes provisions for removal of excess biomass 
from a lower level within the fluidized bed. This system is operator-controlled based 
on the measured FBR bed height. 

 

Media Separation 
 



First stage FBR effluent flows to centrifugal cone bottom separator vessels. These 
vessels are designed to capture any media in the first stage effluent and recycle 
streams. The media return pumps operate on an automated cyclical basis to transfer 
captured media back to the FBR vessels. The bulk of the water entering the first stage 
separators is returned to the first stage FBR vessels as recycle. The balance of the 
water that enters the separators vessel exits to the second stage. First stage treated 
effluent is removed from the first stage system through level control valves that 
maintain the separators’ water levels at the design set points. 

Second stage FBR Treatment 
 

Flow from the first stage system is typically equally split among the four second stage 
FBR vessels. The second stage FBR vessels contain granular activated carbon (GAC) 
media. Internal components include a fluidization flow distribution system, recycle 
and effluent collection systems, biomass separators and an “in-bed biomass control 
system”. The biomass separators include provisions for collection and removal of 
separated excess biomass. This stream flows to the thickener by gravity at an 
operator-adjustable flow.  

Second Stage Separators 
 

Second stage FBR effluent flows to centrifugal cone bottom separator vessels. These 
vessels are designed to capture any media in the second stage effluent and recycle 
streams. Media return pumps transfer captured media back to the FBR vessels. The 
bulk of the water entering the second stage separators is returned to the second stage 
FBR vessels as recycle. The balance of the water that enters the separator vessels 
exits to the aeration vessel. 

Aeration 
 

Nitrate, chlorate and perchlorate are all reduced to effluent design concentrations in 
the effluent of the second stage FBRs. This stream flows to the aeration tank where 
fine bubble aeration is used to approach saturation concentrations of dissolved 
oxygen. The benefits of this aeration process include a reduction in the amount of 
high-pressure air required in the downstream DAF system, residual oxygen in the 
water for discharge, and partial oxidation of trace amounts of reduced sulfur that may 
be present in the second stage FBR effluent. The air effluent from the aeration tank 
passes through two biofilters prior to discharge to the atmosphere. 